
California Regional Water Quality Control Board 
Los Angeles Region 

!ter M. kooney 
Secretary for 

Environmental . 
Protection 

September 1 7, 1998 

Ms. Judith A. Wilson, 
" Bureau of Sanitation 

Department of Public 
City of ~ o s ' ~ n ~ e l e s  

, Director 

Works 

433 South Spring Street, 4th Floor 
Los Angeles, California 900 13- 1957 

Internet Address: http:llwww.mcb.cagovI-nvqcb4 
Centre Plaza Drive, Monkmy Park, California 91754.2156 

Phone (323) 266-7500 FAX (323) 266-7600 

Pete Wilson 
Governor 

Dear Ms. Wilson: 

ORDER FOR ISSUANCE OF A TIME SCHEDULE - LOS ANGELES-GLENDALE WATER 
RECLaMAnON PLANT (NPDES NO. CA0053953) + dd3r~ p, , jL /+a 5 R L ~  ' 

Our letter dated June 29, 1998, transmitted a Tentative Order for issuance of a time schedule directing the 
[...]
Resources Code, Section 21 100, et.seq.) in accordance with Section 15321, Chapter 3, 
Title 14, Code of California Regulations. 



City of Los Angeles CA0053953 
Los ~ngeles-Glendale Water Reclamation Plant 
Time Schedule Order No. 98-071 

The Board notified the discharger and interested agencies and persons of its intent to adopt a 
time schedule concerning violations or threatened violations of waste discharge requirements. 

The Board, in a public hearing, heard and considered all testimony pertinent to this matter. All 
Orders referred to above and records of hearings and testimony therein are included herein by 
reference. 

IT IS HEREBY ORDERED that, pursuant to the California Water Code Section 13300, the City 
of Los Angeles, as operator of the Los Angeles-Glendale Plant, shall: 

111. 1. Comply immediately with the following interim effluent limits . 

Monthly Daily 
Con- units ~ v e r a ~ e  i. !dam&q.,-*, 5 

vvV" rJ* 
Total residual chlorine 

I 

mg/L - 0.3[*] a , $  

Cyanide Pg/L 4 0 ~ 3 ~  B , T* 40 22. 

Detergents (as MBAS) mg1L -- 0.6 0 5- 

Copper PS/L 22I3] 11 22 13 

Bis(2-ethylhexy1)phthalate pglL --- 
Methylene chloride Pg/L --- 

[I] Interim effluent limits were derived statistically using effluent performance data from January 1993 through 
December 1997. Effluent values (xi) are assumed to be lognormally distributed. The use of logarithmic 
transformation equation, Yj = Ln (xj), results in effluent values (Yi) that are normally distributed, Interim 
effluent limits are determined using the mean (un) and the standard deviation. (on) of the distribution of the 
average using the equation: 

where 
~ 9 5 t h  = Discharge effluent quality performance goal at the 95th percentile of the normal distribution. 

un- = Mean distribution of the average (transformed). 

Z Q . ~ ~  = 2-value from the Table of Areas under the Standard Normal Curve: equal to 1.645, at 95 

percent. 
an = Standard deviation of, the average transformed. 
Exp is an exponential to the base "e" value = 2.7183 



City of Los Angeles 
Los Angeles-Glendale Water Reclamation Plant 
Time Schedule Order No. 98-07.1 

[2] When the residual chlorine is more than 0.1 mgIL, a gate that prevents the effluent from flowing into the Los 
Angeles River will be closed. However, the gate is at the beginning of a serpentine channel, and the 
remaining effluent (with the resid~al chlorine of more than 0.1 mglL) inside the channel would continue 
flowing through the channel and into the river. Therefore, during a high residual chlorine emergency, the 
level of total residual chlorine shall not exceed 0.3 mgk and shall not last more than 15 minutes during any 
24-hour period. 

(31 For cyanide and' copper, the interim effluent limit for monthly average is the same as the interim effluent 
limit for daily maximum due to the lack of appropriate effluent performance data to derive the interim limit for 
monthly average. 

[4] The nitrite-N interim effluent limit will provide the City with treatment flexibility while conducting pilot studies 
and implementation of projects to reduce nitrogen in their effluent. 

2. The interim limit for nitrite-N shall be in effect until June 30, 2002. No latter than that 
date, the City shall achieve full compliance with the effluent limitation of nitrite-N. 

3. The interim limit for total residual chlorine shall be in effect until October 1, 2005. The 
City will evaluate the options to control the total residual chlorine in the effluent of the 
treatment plant. After that date, the City shall achieve full compliance with the efrluent 
limitation of total residual chlorine. 

4. For other compounds (cyanide, MBAS, copper, bis(2-ethylhexyl)phthalate, and 
methylene chloride), the City shall complete the source identification study by October 1, 
2000 and achieve full compliance with the following conditions: 

a) comply with the effluent limits listed in Order No. 98-047 through the source 
reduction prior to October 1, 2002; or 

b) comply prior to October 1, 2002, with the revised limits, if any, that are ba.sed on 
such approved Site Specific Objectives or revised beneficial uses from Use 
Attainability Analyses, as approved by the Regional Board; or 

c) comply with the effluent limits listed in Order No. 98-047 by treatment prior to 
October 3,2006 

5.  The Discharger shall submit quarterly progress reports to describe the progress of 
studies andlor actions undertaken to reduce these compounds in the effluent, and to 
achieve compliance with the limits in Order No. 98-047 by the above mentioned 
deadline. Progress reports shall be submitted by the first day of the second month 
following the quarterly period with the first progress report due by February 1, 1999. 

6. If the City fails to comply with 'any provisions of this Order, the Executive Officer may. 
issue an Administrative Civil Liability Complaint pursuant to California Water Code 
Section 13323. The Regional Board may a l s ~  refer the caqe to the Attorney General for 
injunction and civil monetary remedies, pursuant to California Water Cude Sections 
13331 and 13385. 



City of Los Angeles 
Los Angeles-Glendale Water Reclamation Plant 
Time Schedule Order No. 98-071 

7. ' The action taken by this Board pertaining to the time schedule does not preclude the 
possibility of actions to enforce the permit by third parties pursuant to Section 505 of the 
Federal Clean Water Act. 

8. The Board may reopen this matter by the request of the Discharger 

I, Dennis Dickerson, Executive Officer, do hereby certify that the foregoing is a full, true and 
correct copy of an order adopted by the California Regional Water Quality Control Board, Los 
Angeles Region, on September 14, 1998. 

A*. L-. 
DENNIS DICKERSON 
Executive Officer 



State of California 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 

ORDER NO. 98-047 

NPDES NO. CA0063963 

WASTE DISCHARGE REQUIREMENTS 
FOR 

CITY OF LOS ANGELES 
(Loo Angeles-Glendale Water ~eclamation Plant) 

- The California Regional Water Quality Control Board, Los Angeles Region (hereafter ~eg iona l  
Board), finds: 

Reaulation of Discharae 

1. The City of Los Angeles (hereafter City or Discharger) discharges waste from the Los 
Angeles-Glendale Water Reclamation Plant (hereafter Los Angeles-Glendale Plant or 
Plant) under Waste Discharge Requirements (WDRs) contained in Order No. 95-075 
adopted by this Regional Board on June 12, 1095, and amended on April 13, 1998 to 
incorporate new chloride limits. This Order serves as the National Pollutant Discharge 
Elimination System (NPDES) permit (NPDES No. CA0053953). 

2. The Regional Board is in the process of implementing a Watershed Management 
Approach to address water quality protection in the Los Angeles River watershed. 
Accordingly, the Regional Board is reviewing the WDRs and NPDES permits for the 
facilities that discharge wastes to the Upper Los Angeles River (including Los Angeles- 
Glendale Plant). As a result of the review, this new Order is prepared to replace the 
Order No. 95-075 adopted on June 12, 1995. 

3. The Los Angeles-Glendale Plant is jointly owned by the City of Los Angeles and the City 
of Glendale. The Plant is located at 4600 Colorado Boulevard, Los Angeles, California, 
and treats wastewater generated from the Cities of Glendale, Burbank, Los Angeles, La 
Canada-Flintridge, and from Los Angeles Zoo. Figure 1 shows the location map of the 
Plant. The Los Angeles-Glendale Plant is a tertiary wastewater treatment plant; that 
treats municipal wastewater from domestic, commercial, and industrial sources. The 
treatment design capacity of the Plant is 20 million gallons per day (mgd). In 1997, the 
average annual flow was 13.9 mgd. The Los Angeles-Glendale Plant discharges the 
treated wastewater to the Los Angeles River. 

4. A portion of the treated wastewater is used for idgation and industrial uses. The use of 
reclaimed water is regulated under Water Reclamation, Requirements contained in 
Orders No. 97-072, No. 86-016, and No. 79-156. 

May 14,1988 
June 1, 1998 

Revbed: June 19,1998 



City of Los Angeles 
gle glen dale Water Redamation Plant 
Order No. 98-047 

5. The U.S. Environmental Protection Agency (USEPA) and the Regional Board have 
classified the discharge from the Los Angeles-Glendale Plant as a major discharge. 

Descri~tion of the Facilii 

6. In 1968, the cities of Los Angeles and Glendale entered into a joint powen agreement 
to conduct a feasibility study for the treatment plant. The Los Angeles-Glendale Water 
Reclamation Plant was constructed in the early 1970s. By 1976 the plant began 
operation, and in 1986 the plant was operating at full capacity. 

The Los Angeles-Glendale Plant ia one of the upstream plants of the City's Hyperion 
Treatment System. The wastewater is taken by the Los Angefes-Glendale Plant from the 
North Outfall'Sewer line. In case of plant operational problems or a need for plant 
shutdown, wastewater can be diverted back to the North Outfall Sewer which flows to the 
Hyperion Treatment Plant for treatment. Similarly, during emergency conditions 
elsewhere in the Hyperion Treatment System, the Los Angeles-Glendale Plant may be 
able to process flows in excess of 20 mgd for short time periods without exceeding 
effluent limitations. 

8. Treatment at the Los Angeles-Glendale Plant consists of bar screening, primary 
sedimentation, biological treatment. using activated sludge with fine pore aeration, 
secondary clarification, coagulation, mixed dual media filtration, chlorination and 
dechlorination. See figure 2 for the plant flow diagram. 

9. Sludge from the primary and secondary processes, as well as wastes from other 
sidestreams, are returned to the North Outfall Sewer line for treatment at the Hyperion 
Treatment Plant. The grit and solids separated by screening are sent to a landfill. 

10. .Storm water in the Los Angeles-Glendale Plant is collected by a,storm drain that4s tied 
into the final effluent surge chamber. 

Discharae Quati& 

1 1  Over the past five years (1993 through 1997)' the average annual removal of BOD and 
total suspended solids has been 97% and 97.8%, respectively. The median daily total 
coliform was 1.8 MPNI100 ml in the effluent. The average annual flow rate of the treated 
wastewater discharged into the Los Angeles River was 13.15 mgd, 



City of Los Angeles CA0053953 
LA-Glendale Water Reclamation Plant 
Order No. 98-047 . -  

12. The characteristics of the treated wastewater discharged into the Los Angeles R ie r  in 
1997 are as follows: 

Annual Minimum Maximum 
Constituent !&& Aveaae wonthlv Ava. Monthly Ava. 

Flow 
pH 
Temperature 
eod, 20°c 
Suspended solids 
settieable solids 
Total dissolved solids 
Turbidity 
Total chlorine residual 
Sulfate 
Chloride 
Total colifonn 
Oil and grease 
Ammonia-N 
Nitrate-N 
Nitrite-N 
Organic nitrogen 
Total nitrogen 
Nitrite-N+Nitrate-N 
Boron 
Fluoride 
MBAS 
Barium 
Iron . 
Cyanide 
Chronic toxicity 

m9d 13.8 
pH units 7.1 
OF 76 
m w  5.0 
m& 2.0 
mUL <O. 1 
mSn. 577 
NTU - 
mgn. <0.01 
m* 131 
m* 132 
CFUllOOml e l  
m@- 0.5 
mgR. - 
mg/L 2.7 
m@ 0.6 
mgn 2.1 
m& 18.7 
m g n  3.3 
mgn- 0.6 
m@ 0.9 
msn 0.1 

0.026 
mQn- 0.082 

Los Anaeles-Glendale Plant Dischame Outfall and Los Anaeles River 

13. The Los Angeles-Glendale Plant discharges the treated wastewater to the Los Angeles 
River, a water of the United States, at a point about 1,400 feet downstream of Colorado 
Boulevard (latitude 34°8'25", longitude 1 18°17'24"), in the Los Angeles River narrows, 
above the fiver estuary. 



City of Los Angeles CA0053953 
M-Glendale Water Reclamation Plant 
Order No. 98947 

14. The Los Angeles-Glendale Plant outfall is located at the Los Angeles River narrows, at 
a section known as the Glendale Narrows. In this area, the river is a rocky, unlined 
bottom with concrete-lined or rip-rap sides. In the river bed, willows, sycamores, and 
cottonwoods provide habitat for birds and other wildlife. When the ground water is high 
in the San Fernando Valley basin, the area is fed by natural springs. Many trails and 
paths along the river in this area am heavily used by the public for hiking, horseback 
riding, and bird watching. From the narrows, the Los Angeles River flows through 
downtown Los Angeles and the coastal plain to discharge into San Pedro Bay east of 
Long Beach Harbor. 

Watershed A ~ ~ r o a c h  

This Regional Board has implemented a Watershed Management Approach to address 
water quality protection in the Los Angeles Region. The objective is to provide a 
comprehensive and integrated strategy resulting in water resource protection, 
enhancement, and restoration while balancing economic and environmental impacts 
within a hydrologicallydefined drainage basin or watershed. The Management Approach 
emphasizes cooperative relationships between regulatory agencies, regulated community, 
environmental groups, and other stakeholders in the watershed to achieve the greatest 
environmental improvements with the resources available. This Order fosters the 
implementation of this approach by protecting beneficial uses in the watershed and 
requiring the City to participate in the implementation of a regional monitoring program. 

16. Pursuant to this Regional Board's watershed initiative framework, the Los Angeles River 
Watershed Management Area is the targeted watershed for fiscal years 1997-1999. The 
Los Angeles River watershed encompasses an area of about 825 square miles. Of 
those, approximately 324 square' miles are covered by forest and open space land withln 
the Angeles National Forest, the Santa Monica Mountains, the Verdugo Mountains and 
Griffith Park in the Upper watershed. The rest of the watershed is highly developed.. The 
urban area in the upper watershed consists mostly of residential and commercial areas, 
while the area in the lower watershed consists of industrial, residential and commercial 
areas. 

Waste Discharae Reauirements and their Bases 

Basin Plan 

17. On June 13, 1994, this Regional Board adopted a revised Water Quality Control Plan, 
Los Angeles Region: Basin Plan for the Coastal Watersheds of Los Angeles and 
Venturn Counties (Basin Plan). The Basin Plan contains beneficial uses and water 
quality objectives for the Los Angeles River. 



City of Los Angeles 
CA-Glendale Water Reclamation Plant 
Order No. 98-047 

18. The beneficial uses of the recehing water are: 

40s Anaeles Rive[ upstream of Figueroa Street - Hydrologic Unit 405.21 

Existing: ground water recharge; contact and noncontact water recreation; warm 
freshwater habitat; wildlife habitat; and wetland habitat. 

Potential:. municipal and domestic supply1; and industrial service supply. 

40s Anaeles Rive[ downstream of Figueroa Street - Hydro l~g i~  Unit 405.15 , 

Existing: ground water recharge; contact' and noncontact water redreahon; and 
warm freshwater habitat. \ 

Potential: municipal and domestic supply1; and industrial service supply. 

Los Anaeles Rivet downstream of Figueroa Street - Hydrologic Unit 405.12 

Existing: ground water recharge; contact' and noncontact water recreation; warm 
freshwater habitat; marine habitat; wildlife habitat; and rare, threatened, 
or endangered. species. 

Potential: municipal and domestic supply1; industtial service supply; industrial 
process supply; migration of aquatic organisms; spawning, reproduction, 
andlor early development; and shellfish harvesting2. 

Municipal and domestic supply designations under State Water Resources Control Board Order 
No. 8883 and Regional Board Resolutbn No. 89-003. 

Access prohibited by Los Angeles Cwnty Department of Publk Works. 

6 



City of Lo8 Angeles CA0053953 
LA-Glendale Water Redamation Plant - 

Order No. 90447 

- bas Anaeles River Estuary - Hydrologic Unit 405.12 

Existing: industrial service supply; navigation; contact and noncontact water 
recreation; commercial and sport fishing; estuarine habitat; marine h a b i t ;  
wildlife habitat; rare, threatened, or endangered species3; migration of 
[...]
ULARA Watermaster 
Water Replenishment District of Southern California 
Friends of the Los Angeles River 
Heal The Bay 
Los ~ n ~ e i e s  and San Gabriel Rivers Watershed Council 

California Environmental Protection Agency 

~3 Recycled Paper 
Ow miuion b to p m a m  and enhunce the quall& o]Call/onlo 'r w / e r  resources for /he bane/lr dpresent and fiturn generations. 



State of'~aliiomia 
CALIFORNIA . - REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION . . 
Special Board Meeting 

JUNE 15, 1998 

ITEMS 5.2 AND 5.3 

ClrY OF LOS ANGELES: 
DONALD C. TILLMAN WATER RECLAMATION PLANT (CA0056227) AND 
LOS ANGELES-GLENDALE WATER RECLAMATION PLANT (CA0053953) 

1. All the limits for toxic pollutants (metals) are expressed dslthe total recoverable 
form. 
Changes will affect the footnotes on the following Agenda Pages: 

ltem 5.2: Pages 102 and 103, footnotes 5, 6, 7, and 17 
ltem 5.3: Page 206, footnotes 8, 9, and 11 

Inten'rn limits will be removed from the permits. 
Changes will affect the foHowing Agenda Pages: 

ltem 5.2: Page 94, finding #27 will be deleted 
Pages102 and 103, footnotes 8, 9, 10, 12, 13 and 19 will be deleted 

Item 5.3: Page 197, finding #20 will be deleted 
Pages 202, 203, 204, and 205, interim limits will be deleted 
Pages 205, 206 and 207, footnotes 5, 6, 7, 10, 15, and 17 
will be deleted 

The effective date will be changed. The paraghraph that reads as.follows: 
"lhis Order shall serve as a National Pollutant Discharge Elimination System permit 
pursuant to $402 of the Federal Clean Water Act, or amendment thento, and shall 
take effect at the end of ten days h r n  the date of its adoption provided the Regional. 
Administrator of the USEPA has no objections." 

Will be changed to the following: 
'This Order shall serve as a National Pollutant Discharge Elimination System permit 
pursuant to $402 of the Federal Clean Water Act, or amendment thereto, and shall 
take effect at the end of nine4 one days from the date of its adoption provided the 
Regional Administrator of the USEPA has no objections." 

Changes will affect the following Agenda Pages: 
ltem 5.2: Page 97 
ltem 5.3: Page 201 

4. Daily maximum limit for Selenium will be change to 10 mgL. 
Changes will affect the following Agenda Pages: 

ltem 5.2: Page 99 ' 

ltem 5.3: Page 203 



State of California 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION - 
, . 

ORDER NO. 98-046 

NPDES NO. CA0056227 

WASTE DISCHARGE REQUIREMENTS 
FOR 

CITY OF LOS ANGELES 
(Donald C. Tillman Water Reclamation Plant) 

The California Regional ~ a t e i  Quality Control Board, Los Angeles Region (herea~er Regional 
Board), finds: 1 ,  

Peaulation of Discharae 

1. The City of Los Angeles (hereafter City or Discharger) discharges waste from the 
Donald C. Tillman Water Reclamation Plant (hereafter Tillman Plant or Plant) under 
Waste Discharge Requirements (WDRs) contained in Order No. 91-102 adopted by this 
Regional Board on September 9, 1991 and amended on April 13, 1998 to incorporate 
new chloride limits. This Order serves as the National Pollutant Discharge Elimination 
System (NPDES) permit (NPDES No. CA0056227). 

2. The City has filed a report of Waste Discharge and has applied for renewal of its waste 
discharge requirements and National Pollutant Discharge Elimination System (NPDES) 
permit. 

3. The Regional Board is in the process of implementing a Watershed Management 
Approach to address water quality protection in the Los Angeles River watershed. 
Accordingly, the Regional Board is reviewing the WDRs and NPDES permits for the 
facilities that discharge wastes to the Upper Los Angeles River (including the Tillman 
Plant). 

4. The City maintains and operates the Hyperion Service Area (HSA) which collects, treats, 
and processes municipal wastewater from domestic, commercial, and industrial sources 
from the entire city (except the Terminal Island Service, Area surrounding the Los 
Angeles Harbor area) and from a number of cities and other agencies under contractual 
agreements. There are approximately 4 million people living in the HSA with 
approximately 1 million people served by the Tillman Plant. 

The Tillman Plant is one of the two upstream water reclamation plants in the HSA. The' 
other upstream plant is the Los AngaleslGlendale Water Reclamation Plant. 

May 14, 1998 
June 1, 1998 

Revised June 15, 1998 



City of Los Angeles CA0056227 
Donald C. Tillman Water Reclamation Plant 
Order No. 98-046 . 

5. The Tillman Plant, located at 6100 Woodley Avenue, Van Nuys, ~ali fomia, is operated 
. by the City's Department of Public Works, Bureau of Sanitation (see Attachment 1 - 

Location Map), and consists of two identical treatment trains (Phases I and II), each with 
a dry weather average design capacity of 40 million gallons per day (mgd). 

6. The use of reclaimed water from the Tillman Plant is regulated under Water 
Reclamation Requirements contained in Order Nos. 97-072 and 86-039. Current uses 
include maintaining flows in the Japanese Gatden Lake, Lake Balboa, and the Wildlife 
Lake in the Sepulveda Basin. Other options as approved include water truck delivery 
for landscape irrigation, street cleaning, graffiti removal, and construction-related dust 
control. I , 

7. On September 18,1995, the Regional Board adopted Water Reclamation Requirements 
(Order No. 95-1 33) and Monitoring and Reporting Program (CI 7599) for the East Valley 
Water Recycling Project Phase-1~ Demonstration (EVWRP-1A). This project would 
divert tertiary treated reclaimed water from the Tillman Plant to the Hansen Spreading 
Grounds for ground water recharge of the San Fernando Basin. A virus study 
monitoring program must be completed prior to initiating ground water recharge with 
reclaimed water. The virus study is to evaluate the virus inactivation capability of the 

I Hardinge Automatic Backwash Traveling Bridge Filters (Hardinge Filters). The City has 
, to complete the sampling and testing protocols and the study to comply with the 

requiremerits of the State of California Department of Health Services (Drinking Water 
Field Operations Branch). 

8. The U.S. Environmental Protection Agency (USEPA) and the Regional Board have 
classified the discharge from the Tillman Plant as a major discharge. 

Descri~tion of the Facility 

9. Phase I of the Tillman Plant start-up began in June' 1984, with all effluent from the 
Hardinge-type, rapid sand filters being returned to the Additional Valley Outfall Relief 
Sewer (AVORS). In 1985, the Plant actually started discharging to the Los Angeles 
River. 

Phase Ill an integral part of the City's Wastewater Facilities Plan, was constructed in 
compliance with Cease and Desist Order (CDO) No. 86-002, issued by this Regional 
Board to the City in January 1986, following numerous incidents of dry weather 
overflows of untreated sewage to Ballona Creek from the Jackson Avenue Overflow 
Structure.. The CDO required that the City shall operate both Phases I and I1 of the 
Tillman Plant at a dry weather average treatment capacity of 80 mgd by September 15, 
1991. 



City of Los Angeles 
Donald C. Tillman Water Reclamation Plant 
Order No. 98-046 

When the CDO was Issued in 1986, sewage flows to the Tillman Plant averaged 80 
mgd. Hydrographs from October 1989 and June 1990 showed an average flow of 63.5 
mgd, representing a 20 percent reduction when compared with 1986 data. Water 
conservation measures have impacted sewage flows with the average flows at 
approximately 60 mgd since 1990. Therefore, the Tillman Plant has the capacity but 
does not treat 80 mgd. 

Sewage enters the Tillman Plant via both AVORS and the East Valley Interceptor Sewer 
(EVIS) from the communities of Chatsworth, Canoga Park, West Hills, Woodland Hills, 
Northridge, Granada Hills, and Van Nuys, and from the City of San Fernando, the Las 
Virgenes Municipal Water District, and the Triunfo Canygn Sanitation District under 
contractual agreements. 

12. Treatment at the Tillman Plant consists of grit removal, screening, flow equalization, 
primary sedimentation, activated sludge biological treatment with fine pore aeration, 
secondary clarification; coagulation, mixed dual media filtration (Hardinge Filters), 
disinfection by chlorination, and dechlorination (see Attachment 2 for the plant flow 
diagram). 

13. Wastestreams from the Plant are retumed to the collection system for ultimate treatment 
and processing at the Hyperion Treatment Plant. Wastestreams retumed to the sewer 
consist of grit, primary and secondary sludge and skimmings, and filter backwash 
(approximately 10 mgd). 

Dischame qua lit^ 

14. In 1997, the average annual removal of BOD and total suspended solids was 99% and 
96%, respectively. The average reclaimed water flow was 56 mgd. 

i 
15. The characteristics of the treated wastewater discharged into the Los Angeles River in 

1997 were as follows: 



City of Los Angeles 
Donald C. Tillman Water Reclamation Plant 
Order No. 98-046 

Annual 
Constituent Unit Averaae . Minimum 

Flow 
pH 
Temperature 
BOD, 20°C 
Suspended solids 
Settleable solids 
Total dissolved solids 
Turbidity 
Total chlorine residual 
Sulfate 
Chloride 
Total coliform 
Oil and grease 
Ammonia-N 
Nitrate-N 
Nitrite-N 
MBAS 

mgd 56.1 
pH units, 7.1 
"F 77 
mg/L 9.0 
mg/L 2.0 
mVL *O. 1 
mgn- 475 
NTU 1.2 

Maximum 

Tillman.'Plant Discharae Outfalls and the Los Anaeles River 

16. "Tillman effluent not diverted for reclaimed uses is discharged to the upper Los Angeles 
River, a water, of the United States, at a point 878 feet %downstream' of the Sepulveda 
Dam Spillway (Discharge Serial No. 008: Latitude 34' 09' 54", Longitude 118' 28' 15"), 
above the estuary (see Attachment 1 - Discharge Outfalls). 

17. The 100-year flood water surface elevation under the "U.S. Corps of Engineers Modified 
Spillway Gate Operating Plan" for the Sepulveda Basin is '714.4 feet. The' City's 
Department of Public Works in 1994 completed construction of a berm around the 
Tillman Plant to elevation 715 feet. The City also completed construction in 1993 of 
Discharge Serial No. 008, downstream of the Sepulveda Dam and downstream of 
Discharge Serial No. 001, which was formerly used as the discharge outfall for the 
Tillman Plant prior to the use of Discharge Serial No. 008. Discharge Seria! No; 001 
is now inactive but is still in place. The berm and new outfall (Discharge Serial No. 008) 
were measures necessary to protect the Tillman Plant from flood conditions. 

18, The City is currently using reclaimed water to maintain the Japanese Garden, the 
recreation lake (Lake Balboa), and the, W~ldlife Lake. The wildlife and. recreation lakes 
are operated and maintained by the City's Department of Recreation and Parks. The 
Department of Recreation and Parks has developed management plans-for these lakes. 
These plans discuss measures to be implemented in the operation, maintenance, and 
monitoring of the lakes. 



City of Los Angeles CA0056227 
Donald C. Tillman Water Reclamation Plant 
Order No. 98-046 

19. The Department of Recreation and Parks has used up to 17 mgd of reclaimed water in 
the 27.5 acre Lake Balboa. The reclaimed water is discharged from the Tillman Plant 
to the lake at southeast comer of Victory and Balboa Boulevards, Los Angeles, 
(Discharge Serial No. 002: Latitude 34' 10' 38", Longitude 1 18' 28'20"). The reclaimed 
water flows through the lake and eventually discharges through weirs, spillways and a 
bottom drain to three outfalls: at Bull Creek (Lake Discharge Serial No. 004), 
Hayvenhurst Channel (Lake Discharge Serial No. 005), and Los Angeles River (Lake 
Discharge Serial No. 006). Bull Creek and Hayvenhurst Channel are tributaries to the 
Los Angeles River above the estuary (see Attachment 3 - Schematic Flow Diagram). 

20. The Department of Recreation and Parks uses approximately 5 mgd of reclaimed water 
for the W~ldlife Lake and approximately 2 mgd in Haskell Flpod Control Channel during 
September through May. The reclaimed water flows by gravity to the Wildlife Lake 
located northeast of Burbank Boulevard and Woodley Avenue (Discharge Serial No. 
003: Latitude 34' 10' 38", Longitude 118' 28' 20"). The reclaimed water flows through 
the 10 acre Wildlife Lake and is discharged to the Haskell Flood Control Channel (Lake 
Discharge Serial No. 007), thence to the Los Angeles River, above the estuary (see 
Attachment 3 - Schematic Flow Diagram). 

During the summer months, the Wildlife Lake may be drained (for maintenance and to 
minimize nuisance resulting from mosquito breeding), and discharge of reclaimed water 
to Haskell Flood Control Channel will be increased up to 5 mgd. 

21. Storm water in the Tillman Plant is collected by a storm drain with the initial flush 
discharged to the AVORS sewer for treatment. After collection of the initial flush, 
storrnwater is discharged to the Los Angeles River. 

Watershed A ~ ~ r o a c h  

This Regional Board has implemented a Watershed Manage~ent Approach to address 
water quality protection in the Los Angeles Region. The objective is to provide a 
comprehensive and integrated strategy resulting in water resource protection, 
enhancement, and restoration while balancing economic and environmental impacts 
within a hydrologically-defined drainage basin or watershed. The Management 
Approach emphasizes cooperative relationships between regulatory agencies, regulated 
community, environmental groups, and other stakeholders in the watershed to achieve 
the greatest environmental improvements with the resources available. This Order 
fosters the implementation of this approach by protecting beneficial uses in the 
watershed and requiring the City to participate in the implementation of a regional 
monitoring program. 



City of Los Angeles CA0056227 
Donald C. Tillman Water Reclamation Plant 
Order No. 98-046 . , 

Pursuant to this Regional Board's watershed initiative framework, the Los Angeles River 
Watershed Management Area is the targeted watershed for fiscal years 1997-1 999. 
The Los Angeles River watershed encompasses an area of about 825 square miles. 
Of those, approximately 324 square miles are covered by forest and open space land 
within the Angeles National Forest, the Santa Monica Mountains, the Verdugo 
Mountains and Griffith Park in the Upper watershed. The rest of the watershed is highly 
developed. The urban area in the upper watershed consists mostly of residential and 
commercial areas, while the area in the lower watershed consists of industrial, 
residential and commercial areas. 

Waste Discharae Reauirements and their Bases 
a ,  

Basin Plan 

24. On June 13, 1994, this Regional Board adopted a revised Water Quality Control Plan, 
Los Angeles Region: Basin Plan for the Coastal' Watersheds of Los Angeles and 
Ventura Counties (Basin Plan). The Basin Plan 'contains beneficial uses and water 
.quality objectives for the Los Angeles River. 

Beneficial Uses 

25. The beneficial uses of the receiving water are: 

..Los Anseles River upstream of Figueroa Street - Hydrologic Unit 405.21 

Existing: ground water recharge; contact and non-contact water recreation; warm 
freshwater habitat; wildlife habitat; and wetland habitat. 

Potential: municipal and domestic supply'; and industrial senrice supply. 

Los Anaeles River downstream of Figueroa Street - Hydrologic Unit 405.15 

Existing: ground water recharge; contact2 and non-contact water recreation; and 
warm freshwater habitat. 

Potential: municipal and domestic supply1; and industrial servlce supply. 

' Municipal and domestic supply designations under State Water Resources Control Board 
Order No. 88-063 and Regional Board Resolution No. 89-003. 

, 

Access prohibited by Los ~ngeles County 'Department of Public Works. 

6 



City of Los Angeles 
Donald C. Tillman Water Reclamation Plant 
Order No; 98-046 , ,  

Los Anaeles River downstream of Figueroa Street - Hydrologic Unit 405.12 